


Carter Brothers Mfg. Co., Inc.   Route 1, Box 42    Brundidge, AL 36010-9148
Tele: (334) 735-2301  Fax: (334) 735-3500

06/13/01

Go-Kart Item No 2936-4015

No Partno Description Qty No Partno Description Qty

Front Section                                                                                    
(100) G251 Rim Set 6” DD/S 1
(102) 3181102* Tire & Tube Set 15x500x6 Shog 2
(103) 3161107 Tire 15x500x6 Shog 2
(104) G246* Tube 13x500x6 2
(105) G204 Bearing 1 3/8” OD x 5/8” ID 4
(106) G216 Flange Hub 1 3/8” Stub 2
(107) 3211517 Spindle (Left) 1
(108) 3211516 Spindle (Right) 1
(109) 3531115 Spindle Mount Left 1
(110) 3531114 Spindle Mount Right 1
(111) 3531111 Front Suspension Support 2
(112) 3531116 Suspension Arms 4
(113) 3531513 Shock Absorber (Light Spring) 2
(114) G257 Tie Rod Bearings 3/8” HD 4
(115) 3241510 Tie Rod 8 ¾” 1
(116) 3241511 Tie Rod 19 ½” 1
(117) F309 Hex Nut 3/8” NF 4
(118) 3011538 Bolt 3/8" x 1 3/4" w/FW, LN & Spacer 2
(119) F948 Bolt 3/8" x 2" w/(3)F.W. & (1) Lock Nut 1
(120) F962 Bolt 3/8" x ¾" (w/Lock Washer) 8
(121) F328 Lock nut 5/8" 2
(122) 3001530 Hex Bolt ½" x 4 1/2" NC GR5 2
(123) F328 Lock Nut 5/8” 4

Frame Section                                                                                   
(200) G698 Molded Seat Bottom DS 1
(201) G696 Molded Seat 2
(202) G690 Seat Adjuster Set 1
(203) F958 Bolt 5/16” x 1 ½” w/ FW, LW, & HN 4
(204) G695 Seat Belt 3-Point Lap Belt 2
(205) G647 Steering Wheel 10” DD 1
(206) F924 Bolt ¼” x ¾” w/ LW & HN 3
(207) 3291505 Gas Pedal 1
(208) 3291506 Brake Pedal 1
(209) G489 Throttle Cable 1
(210) G582 Throttle Rod #11TZ 1
(211) I206 Spring 1
(212) F252 Nyloc Nut 1
(213) 3301101 Brake Cable 1
(214) G673* Choke Cable 1
(215) G739 Solenoid 1
(216) G740 Battery 12V YSP30R 1
(217) 3090738 Magneto/Key Switch 1
(218) 3091530 Wire Harness 1
(219) 3091501 Battery Terminal Insulator 1

Rear Section                                                                                      
(300) 3161115 Tire 16x650x8 2
(301) 3191102 Rim 8” Kenda 2
(302) G310 Flange Hub ¾” 2

(303) F962 Bolt 3/8" x 3/4" w/Lock washer    4
(304) F330 Lock nut 3/4" 2
(305) 3531515 Shock Absorber (Strong Spring) 2
(306) 3531112 Axle Support Bracket (Right) 1
(307) 3531109 Axle Support Bracket (Left) 1
(308) 3561105 Slide Tube w/ Liner (Front) 1
(309) 3271003 Axle 40 5/8” 1
(310) G903 Bearing 1 5/8” OD x ¾” ID 4
(311) 3271005 Axle Tube (Left) 1
(312) 3271004 Axle Tube (Right) 1
(313) G310 Flange Hub (Live ¾”) 1
(314) G428 Brake Drum 1
(315) G449 Brake Band 1
(316) 3231103 Sprocket 28T 1
(317) 3402006 Brake Arm 1
(318) 3372502 Gear Case Top 1
(319) 3372500 Gear Case Bottom 1
(320) 3311101 Chain 40-52 1
(321) 3221104 Flange Bearing w/ Set Screw 1
(322) 3221103 Flange Bearing 1
(323) 3231100 Sprocket 10T 1
(324) 3321008 JackShaft 10.20” 1
(325) 3231105 Sprocket 30T 1
(326) 3531100 Suspension Pivot Shaft (Front) 1
(327) 3531101 Suspension Pivot Shaft (Rear) 1
(328) 3571000* Brake Spring 1
(329) 3001025* Clevis Pin 3/8” x 1 5/8” 1
(330) 3001026* Clevis Pin 5/16” x 1” 1
(331) 3452089* Brake Pin 2
(332) G237 Wear Ring 2
(333) F330 Lock Nut ¾” 1
(334) F967 Bolt 5/16” x 1” w/ LW & FW 2
(335) 3003001 Thrust Washer ¾” 2
(336) 3001521 Bolt 3/8” x ¾” Self Tap 6
(337) F129 Bolt 3/8” x 1” 4
(338) 3001529 Bolt ½” x 2” 2

Engine Section                                                                                  
(400) 3131504 Tecumseh 6hp Elect 1
(401) G752 TAV-TC Driver Unit 1
(402) 3391103 TAV & Bracket (TC-30) 1
(403) G754 Belt 994-70DF 1
(404) 3401015 Chain Adjuster 2
(405) 3311102 Chain 420-40 1
(406) 3561108 Slide Tube w/ Liner (Rear) 1
(407) 3371146 Belt/Chain Guard 1
(408) 3001525 Carriage Bolt 5/16” x 1 ¾” 4
(409) 3001526 Bolt 5/16” x 2” NF 1
(410) 3001524* Bolts ¼ - 20 x ¾” Self Tap 4
(411) 3099000* Light Kit 1

* Not Shown on Drawing


